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Applicant Dalian Quacent New Building Materials Co.Ltd Test type Applicant Test
= BT NI A B B 1R A ] ZIEHER 2015411 18
Inspected Entity Dalian Quacent New Building Materials Co.Ltd Consign Date November 18, 2015
=] Il AT = 43 -
T2 A RIE R — KAFHH 2015411 718 ]
Engineering Name and Accept Date | November 18, 2015
Application Part
* 0 i 7K e M i i R PR AR (cSTPs) 44 i O s =
Ham B Cementitious Structural Insulated Panels *¥un;‘g$ ) 9m’*
Sample Name Components Bor Flopr Sample Quantity
BS/ K 1. 22m X 3mX 0. 329m *$E%%2& —
Type/Specification ' ' Grade
k=R v G B A 7 B A A o HARTS il
Manufacturer Dalian Quacent New Building Materials Co.Ltd Sample State Solid
£ BE/HES - R vl A
Production Date/Lot Ne Trade Mark QUACENT

3R IR

Ref Documents

GB/T 9978, 1-2008 { Al HUFFHT KL 5 /rvk 1804 WAHER)Y
Fire-resistance tests-Elements of building construction-Part 1: General
requirements

A
¥ 3515 B i K AR
Test Item Fire-resistance
SRR RS, I SR PRE A 2 1. Oh.
The sample is tested, Fire-resistance time is 1.0h.
38 4518 ¥
<

Test Conclusion

Hictin-sqfbgpon fer)
yaPate : SMEpil 7,016
sugd by(Stamp) o

J

1o A4S 45 LT 120 107
The test result is only responsible for the sample;

24 Ji kIR Ihe  (RFRTTESRD

Bﬁf Fire resistance time is lh. (The client request):
! 3v Wl 2T 7 BN T, BIEDR CREX i X D 3000mm X 3000mm X 329mm {54
Remarks Sample installed by client, the wall size is 3000mnX 3000mmX 392mm(Width *
Height * Thickness).
fy T - -4 < ]
"o Wg{ ®om D £ @
Approved by: Spected by: - Tested by:
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Na. Test Item Standard Requirements Test Result Tudgment
WA KR ESR THR AR LU FAT—R | 1. Oh (60min) K,

SE I L3 DA Rl 2R B A vk« a) IR A3C, AR
a) VIS TR WA VI 140°C | WITA VIO 140°C
; b) IR T A9C, KRBT
b) AR s A L AL T WA S | WA S (A Essh Rl
G sl ) 180°C (WIBHIE R |80°C;
WIE TFHEET T K I IR AT 3L TR A R B B

" Surface temperature rise of AR AR 2 R o

B A specimen back is over the following |At l.0h (60min) ,

Thermal lany qualified happens fthat the @) The average temperature

insulation |gpecimen is loss of thermal rise of 3°C, not exceeding
insulation: 140°C of the initial
a) The average temperature rise average temperature;
exceeds the initial average b) The highest temperature
temperature 140 C: rise of 9C, not exceeding
b) The temperature rise of any 180°C of the initial
point (Including mobile temperature (Including
thermocouple) exceeds the initial mobile thermocouple).
temperature 180 ‘C(The initial The specimen is without
temperature is the initial average loss of thermal insulation.
fiff J B R temperature of the back surface at |The client requests the B
1 Fire the beginning of the test). test termination. gég;

resistance

sEHEYE
Integrality

REKREUTEBEFOIGA LR
Kok

a) “ﬂ*at"f})'(‘l‘)ﬂ”‘

b)) ©EmmiTLE AR LR EA YA,
W45 Ty T F 2 150mmiK () @ 25mn
AL BRAR He I R A b S ¢

¢ U I AE I FE LR ()BT 1 0s
The following any qualified happen
that the specimen is loss of
integrality:

a) Pads was 1lit

b) @ 6mm probe gap through the
specimen into the furnace, and
along the fracture direction of 150
mm in length; ¢ 25mm probe gap
through the specimen into the
furnace;

¢) Back surface appears flames and
lasts more than 10s

1.0h (60min) i,

a) HidAHy sk,

b) RHIMRZYEE,

¢) TR KN

R RS

LA 7 R LR

At 1.0h (60min) ,

a) Pads are not 1it;

b) No cracks;

¢) No flame on back
surface.

The specimen is without
loss of integrality

The client requests the
test termination

(ARTLAFAE1D

EORUUN: ol R | o Y E R N A SRR TR S VAT

Test address: No. 17, Yaxin road, Doudian town, Beijing City
ARG 4000330789, 010-88724984.,

Tel: 4000330789, 010-88724984
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Figure 1 Temperature rise curve of furnace
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Figure 2 Temperature rise curve of back surface
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Figure 3 Back surface of specimen before test
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Figure 4 Back surface of specimen after test
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Figure 5 Assembly diagram of the Specimen
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Figure 6 Structure and node diagram of the specimen
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